N4

Mabharashtra Pollution Control Board
TR WGt e Hew

Annual Report 2010-11



L UEEEN ®
RECYCLING:
ENVIROMENTA

a
3
[
[©]
=

FLORA
HERBAL

PLANET

ECO

mANT
GREEN

IndeXx

Table of Contents

‘PROTECT

Organization Chart:

1 Introduction 2
2 Constitution of the Board 3
3 Meetings of the Board 4
4 Committees Constituted by the Board 7
5 Air and Water Quality Monitoring Network 14
6 Present Status of Environment, Problems and Control Measures 24
7 Environmental Studies and Surveys 50
8 Environmental Training 54
9 Environmental Awareness and Public Participation 56
10 Implementation of the Rules under Environment (Protection ) Act,1986 62
11 Prosecution Launched and Convictions Secured 83
12 Finance and Accounts 2010-11 94
[...]
solvent toluene. At present use
of toluene is 100kg per ton of
endousulphan.

M/s. V.V.F. Ltd. Plot No.
V —41, MIDC Taloja.

Change of Fuel from furnace
oil to CNG

M/s. ONGC Ltd., Uran Plant,
Uran, Dist. Raigad.

1) Flare Gas recovery unit
has been installed & run so

as to ensure zero flaring of
Hydrocarbons.

VEGETATION

2) BLABO process is used
for cleaning of crude oil
storage tanks to insure
minimum oily sludge
generation. @

8 M/s Asahi Glass Limited, T-7, | Fuel changed from Furnace
Taloja MIDC 0il/LDO to LPG

EARTH
ECO

e Tarapur

Tarapur was declared as critically polluted area by the CPCB on the basis of CEPI index, on
which Regional office has prepared comprehensive action plan which covers the long term
and short term action plans, so as to achieve pollution under control. The Tarapur action Plan
was submitted to MOEF / CPCB on October 26, 2010.

The Ministry of Environment and Forest (MoEF) has lifted this moratorium for only Tarapur
Industrial area in Maharashtra. The Implementation of this Action Plan is under Progress.
All solvent using Industries and Textile processing Units have been instructed for recovery of
solvent and reuse and recycle of treated effluent respectively. MIDC shall carry out massive
tree plantation program on empty / reserved plots, and on boundary of MIDC area. If outlet
quality is not achieved, advanced technologies such as MBR / RO are to be enforced. The
Board has also pursued the matter with the Mahanagar Gas limited / GAIL to make available
CNG to MIDC Tarapur, and replaced RCC drainage by HDPE.

o Dombivali

The Dombivali Industrial Cluster, based on CEPI, was declared as highly polluting industrial
estate, ranking second in Maharashtra and fourteenth all over India. The Board had prepared
an action plan to bring down CPI score which was implemented and complied, due to which
the CPCB has removed the name of Dombivali Industrial Cluster from the list of highly
polluting industrial estate.

ECOLOGY
TREE




a
-
4
o
=

_____EEEEN ®

2Z 3 4
S WS HERBAL : =

L g 3

(Y’ NATURAL i . T ]

) PLANET

Emission Trading Scheme:

The Ministry of Environment and Forests (MoEF) has initiated a new innovative approach on
Environmental regulation through Emission Trading Scheme (ETS). The technical committee
is constituted by MoEF for execution of the pilot project. The Emission Trading Scheme is
basically designed as an add-on technical innovative initiative at the Continuous Emission
Monitoring System (CEMS).

Maharashtra Pollution Control Board is implementing pilot project on Emissions Trading
Scheme (ETS) in Maharashtra. M.P.C. Board in its 153 Board meeting held on 25/03/2011
and 29/03/2011 accorded its approval for participation in the pilot project on ETS.

The project will involve field activities including data collection, CEMS inspection, monitoring,
calibration, beside HQ work related to co-ordination progress, reviews, QA/QC, data hosting
etc. The field activities need to be dealt by concerned SROs under overall control and
supervision of RO. It is proposed to initially cover 5 CEPI areas under ETS scheme, though
CEMS being considered for all designated industries in the State.

Success stories:

M/s. Ispat Industries Ltd., A-10, MIDC Kalmeshwar, Dist. Nagpur

IN Ispat Industries Ltd. manufacturing of Cold Rolled & Sheets, pickling & galvanizing are
the major activities carried out from which industrial effluent is generated. Daily quantity of
industrial effluent is 180 CMD.

Industry is having Acid recovery plant for pickling waste and primary, secondary & tertiary
treatment plants for effluent from CRM & CCL section. Treated effluent from CRM section
disposed by solar evaporation pond.

Due to seepages and leakages of effluent this office received complaint, MPC Board directed
to send effluent to CETP Butibori for further treatment. Now, industry is regularly sending the
primary treated effluent to CETP Butibori. Similarly, entire effluent and sludge accumulated
in the solar evaporation pond is sent to CETP Butibori.

Industry is in process to achieve zero discharge of effluent by establishing appropriate
treatment plant such as Riverse Osmosis.

M/s. Dinshaw’s Dairy Pvt. Ltd., Gittikhadan, Gorewada Road, Nagpur

M/s. Dinshaw’s Dairy Pvt. Ltd., Nagpur is engaged in manufacturing of process milk & dairy
products. Industry is having ETP for treatment of industrial effluent, but due to improper
operation & maintenance complaint was received by this office regarding discharge of
polluted effluent into nalla causing a foul smell.

Maharashtra Pollution Control Board’s officials investigated the matter and based on the
facts, a closure direction was issued. After submission of proposal regarding up-gradation of
ETP, MPC Board issued conditional restart direction and directed industry to send primary
treated effluent to CETP Butibori for further treatment.

Now, the industry is regularly sending treated effluent to CETP Butibori.

In this regard the Regional Office, Nagpur has issued 29 nos. of closure direction including
power cut as well as water supply disconnection to defaulting industries during April-2010 to
March-2011due to non-compliance of consent conditions.

NATURAL

ECO



® m  ___ HEEN

EZ0S o
EHJJ - HERBAL = . =
x o
# ; (Y NATURAL 2 8%
5 2 =
i g O :LIFE! PLANET:

m
[y
]
3
>

e Performance of CETP in Nagpur

In Nagpur Region only one CETP is in operational at MIDC Butibori having capacity of 5.0
MLD. The industries located in MIDC Butibori and Hingna are sending their treated effluent
to CETP Butibori. Besides this three industries located out of MIDC are also sending their
primary treated effluent to CETP Butibori for further treatment and disposal.

The Board is regularly monitoring the CETP and from the analysis report it is seen that,
the treated effluent samples are not meeting to the prescribed standards. This is due to
poor operation and maintenance of CETP, which needs more attention. The BOD and COD
values at the outlet are found exceeding the standards most of the times. Due to difference in
analysis results of the CETP authority and MPCB a joint vigilance samples is collected from
the CETP. The Board has also obtained BG of Rupees Five Lakhs towards the operation and
maintenance of CETP.

RECYCLE

dTRIOM

-
=
m

For disposal of treated effluent from CETP the HRTS system is developed by NEERI, Nagpur
and maintenance of same is being done by MIDC Nagpur and huge plantation of Eucalyptus
is done on about 25 hector of land near CETP. Looking into the industrial scenario in the
region the operators of CETP is also proposing to enhance the CETP capacity from existing
5 MLD to 10 MLD.

VEGETATION

It is proposed to set up the CETP at Hingna of 2 MLD capacity in future. The land is already
allotted by MIDC and processes are going on. Allotment of work to carry out feasibility is
being finalized by Industries Association.

Performance of CETP (2010-2011)

EARTH

Butibori CETP Pvt. 8.05 8.02 357 91 936 255 17.4 13.0 15.70 5.02

ECO Ltd.,Plot No.P-13,MIDC
Butibori,Nagpur
e CETPTTC MIDC:

Thane- Belapur CETP in MIDC area was set up under the guidance from MoEF, MPCB,
and MIDC under the World Bank scheme. The plant of 12 MLD capacity (Phase-l) was
commissioned in March 1997.
In order to tackle extra load generated by the industries in TTC industrial area, an Additional
common effluent treatment plant having the capacity of 15 MLD (Phase -Il) was envisaged
and commissioned in 2006.

EARTH

- e

Y, ‘I iy

ECOLOGY
TREE




_____EEEEN ®

a
|
4
o
=

52183 o
SIS HERBAL : =

- g g

(Y NATURAL i . z w

O :LIFE: PLANET

CETP scheme was implemented mainly to tackle the problem of liquid effluents generated
specifically from small scale industrial units (SSI) for those who were having techno-economic
problems. The facility was also made available to all medium and large scale industrial units
with aim to get advantage of hydraulic load and to utilize common single disposal system.

MIDC has provided underground effluent collection system to collect the treated effluent
from industrial units for further treatment at CETP of the industrial area. Quantity of Industrial
and domestic effluent generated in MIDC industrial Area is about 26 MLD. Domestic effluent
of Pawane village ,Indira nagar, Turbhe are also treated in this CETP, further this treated
effluent is finally discharged 7 km away into the TTC creek as per recommendations of NIO.

Details of CETP are as mentioned below:

Unit Capacity in CuM Unit Capacity in CuM

1 Equalization Tank 2375*2Nos. 2,500*2Nos.
2 Inlet Chambers 8 10
3 Flash Mixer 6 10
4 Clariflocculator 1,716 1,980
5 Aeration Tank 15,500 16,000
6 Clarifier 2643 3200
7 Sludge Sump 70 125 (2 Nos.)
8 Thickner 280 310 (2 Nos.)
9 Filtrate Sump 45 160
10 Sludge Drying Beds 400 Sq. Mt.*7 Nos. | -
11 Centrifuge Decanter 1 Nos. 2 Nos

(15 CuM/hr)

NATURAL

ECO

EARTH

FTREER

r

5 LEAF

RECYCLE:

(=]
|
74
o
=

ECO

LIFE



® m  ___ HEEN

i EZ3 : m
EH - HERBAL - ) =
3 0
# 9 (Y NATURAL 3 Bg
wi g O] PLANET:
|

m
[y
]
3
>

e CETP TALOJA MIDC:

CETP at Taloja is designed to handle 10 MLD of effluent. Trade effluent from the industries is
collected by means of network of closed pipelines. The effluent quantity reaching the CETP
is within the installed capacity in the dry season. However in monsoon the effluent quantity
is higher and perhaps some quantity of untreated effluent are likely to be discharged into
river Kasardi. Nevertheless with the rain water the effluent gets diluted and the impact is not
significant. Up-gradation in the existing aeration tank by installing Diffused Aeration System,
carried out at a cost of 1.25 crores in May 2005 has resulted in treated effluent quality being
well within prescribed standards and there is also increase in effluent treating capacity from
10 to 12 MLD.

dTRIOM

VEGETATIONMRECYCLE

CETP has provided de-canter and filter press for sludge removal (hazardous waste) This
hazardous waste generated from CETP in the form of sludge is regularly sent to CHWTSDF
at MWML, Taloja for further disposal.

EARTH
ECO

CETP has augmented the quantity of effluent treatment by providing additional CETP of 10
MLD capacity adjacent to the existing CETP, thus the total capacity of effluent to be treated

>- will be 22 MLD.
&L

OLL

- s

307 | kige

]



_____EEEEN ® m_______ HEEN

ECO

T ERiAreUNGIARTHEZ IR E ARnes GEOBAL EPROTECT
3 [ NATURAL i | é 3%
2 O :LIFE! PLANET:

The treated effluent from CETP is disposed into the creek through a closed 7 kilometers
long pipeline by means of gravity into Panvel creek. The blockage / breaking of effluent
collection pipelines to CETP and treated effluent disposal pipeline from CETP to the final
disposal point is a cause of effluent entering adjacent rivers. Vigilance is maintained by
MPC Board, and any such incidence is brought to the notice of MIDC officials and MIDC
staff is directed by MPC Board to carry out repairs at the earliest.

Common Effluent Treatment Plant (as on 31/03/2011)

1 Thane Phase -| 3137 Phase -I Phase -| 3256 Lac | 3256 Lac
Belapur Nov-97 12.0 34 Crs
CETP
Phase-II Phase-ll Phase-I|
Mar-2006 15.0 28.25 Crs
2 Taloja CETP | Phase - 930 Designed Phase-I 3304.41 MPCB
Co-op Dec-99 capacity .16 Cr. | Lac 799.35 Lac.
Society Ltd | Phase-ll 22.50 MLD (MoEF)
Feb-2008 Phase-Il MIDC
Presently | z15.71Cr 2397.40 Lac
eceiving
18.00 MLD

Performance of CETP (2010-2011)

: T e

TTC CETP 741 7.25 640.0 62.83 1782.2 171.04 40.26 15.19 6.37 3.20

Taloja CETP Co-op 6.30 6.70 387.5 100.41 912.66 301.0 96.90 82.92 4.35 14
Society Ltd

6.5 Pollution Complaints Attended and Control Measures Taken
1. Complaints regarding Air Pollution:

The Regional office Thane has received repeated complaints regarding air
pollution at Ghodbunder Road area against M/s. Ravi Steel & M/s. Shanti Textiles
therefore the board has issued directions u/s 33A of the water (P&CP) Act 1974,
Air (P&CP) Act 1981 to both the industries, also filed a criminal case in the court
of law under the provision of water (P& CP) 1974.

2. Complaints against M/s. Thoufeeq Fish Meal & Oil Co. Pvt. Ltd.:

The Ratnagiri office was receiving number of complaints against M/s. Thoufeeq Fish
Meal & Qil Co. Pvt. Ltd. regarding bad odor. The industry has installed deodorizing unit
consisting of drier vapor condenser & burning of uncondensed vapors in boiler at a
temperature about 6000C. Industry has also carried out the up-gradation of plant and
machinery the installation of parallel production machinery, boiler, generator and dust
collectors & have increased the stack height to boiler. This has resulted in to reduction
of trade effluent generation & the foul smell. Now the problem is solved and there is no
such complaint.




a
-
[
o
s

LIFE

PLANT
ECO

GREEN

NATURAL

®

HERBAL

s 3
3 g
2 :

PLANET

FLORA

_I ECO

NATURAL

LEAF

m
[y
]
3
>

3.

RECYCLE

dTRIOM

-
=
m

VEGETATION

EARTH
ECO

ECOLOGY
TREE

6.6 Environmental Problem and Control Measures

Oil Spill Incidence:

The oil spill was resulted due to the

7 collision between MSC Chitra and M
#=%= 4V Khalija Ill on Saturday, August 07,
: 'ﬁ:ﬂu—-« 2010 at round 9.50 a.m. The collision
--«:.'.‘,_"_'_"‘"‘l had caused considerable damage to
- | the Marine Ecosystem and to 110 Km
shoreline of four districts, Mumbai City,
Mumbai Suburban, Thane and Raigad.
It travelled to the shore, damaging
shoreline, beaches and Mangroves.
The fallen containers have created a
problem for transporting channel and
have a threat of severe environmental
accident.

The MPCB team visited the Coast
Guard Office and discussed the issues and threats likely to be caused due to the oil spill
and Hazardous Cargos. A legal action has been initiated against the defaulters under the
Environment (Protection) Act, 1986.

The coast guard carried out anti-pollution operations by spraying dispersants on the
thick oil slick. MPCB has coordinated the cleaning of the oil spill with various National
and International agencies. Owners of MSC Chitra have appointed The International
Tank Owners Pollution Federation Limited (ITOPF) to assist and advice on pollution
cleanup measures. ITOPF experts and MPCB officials carried out extensive surveys and
recommended cleanup operations.

The Maharashtra Pollution Control Board has taken proactive step to provide financial
assistance to the four district collectarate to mobilize the working manpower in affected areas.

Funds were released District-wise for the cleanup operations is as below:

Thane: 310 Lakhs,
Raigad: 330 Lakhs,
Mumbai (city): %10 Lakhs
Mumbai Suburb: %15 Lakhs.

As the Owner MSC Agency India Pvt. Ltd. is liable to reinstate or restore damaged or
destroyed elements of the environment, MPC Board has prepared budget of Rupees Three
Crores.The Maharashtra Pollution Control Board has assigned work to NEERI and NIO for
conducting Environmental Impact Assessment (EIA) Report on pollution due to oil spill and
other hazardous substances.

The Maharashtra Pollution Control Board has issued work order to carry out EIA Study on
pollution due to oil spill and other hazardous substances to NEERI and NIO. The amounts
sanctioned were as follows:

NEERI: 364.5 Lakhs
NIO: %1.66 crore
Total:

%2,30,50,000/- (Two Crores Thirty Lakhs and fifty thousand only)

48




[=]
|
14
o
=

______EEEEN ® (NN ([

LIFE
PLANT
ECO
PLANET

GREEN

HERBAL

FLORA

NATURAL

ECO

NATURAL

PLANT

O

~ TREE
P

m

_l ECO

MPCB has continuously monitored and collected samples
from twenty—five locations. Out of 1150 samples analyzed,
48 were detected oil positive and 5 were detected |
pesticide positive. The Coast Guard was made assured
about severity of incidence and probable impact of oil and
hazardous cargoes on environment.

IOC, TERI, D.G. Shipping Personnel, officials of the
MPC Board, District Collectorate Offices, Local Bodies
and Police Department etc. were involved in clean up |
operations. Bioremediation process was implemented by |
TERI for cleanup of beaches affected by the oil spill. The 2228 % -
monitoring of the Phosphine gas is carried out at Raigad, Hon’ble Central Minister for